
   
 

 

 

V
er

si
on

 0
2 

– 
02

 A
pr

il 
20

09
 

 
 

E12 
 

FRONT WISHBONE 



   
 

 

 

V
er

si
on

 0
2 

– 
02

 A
pr

il 
20

09
 

 

2 

 

Ref Part number Qty Description 

1 1E1261184C 1 Right wishbone 

1 1E1261185C 1 Left wishbone 

2 1E1262958B 2 Wishbone ball joint holder, pt D 

3 1E1262962A 2 Washer, pivot ball joint fixing plate 

4 BCSP362313 2 Ball joint on pivot protection 

5 BCSP364060 2 Pt D washer 

6 CS530143ST 4 Screw, fixing the wishbone on the 
cradle M14x200 L80 Cl12.9 

7 CS250013ST 4 Lock nut H M14X200 Nylon 

8 CS440034ST 4 Washer SPS 13 D21 T1.2 

9 PS82008A10 6 Screw, HSHC M10x150 L30 Cl12.9 

10 PS74527A10 6 Lock nut H M10x150 Nylon 

11 BCSP694677 6 Washer 10x20 ep 20 

    

    

 

 

    

 



 

 

3 

V
er

si
on

 0
2 

– 
02

 A
pr

il 
20

09
 

 

E 
FRONT END 

AND REAR END 

E12 
Front wishbone 

 
 

 

 

 
Assembling the pivot ball joint. 
 
 
 
 
Fit the pivot ball joints (ref. 5) on their holders (ref. 2) 

 left (B) and right (A) assembly 

5 

2 

 

 
 
 
 
 
 

 
242 

 
15 m.kg 

 
A 

B 

 

 

 



 

 

4 

V
er

si
on

 0
2 

– 
02

 A
pr

il 
20

09
 

 

 

 

Fit the ball joint protection (ref. 4). 
 
 
Fit the pivot extension (A) with the nut (B). 
 
 
Fit the pivot ball joint fixing plate washer (ref. 3). 
 
 

 

A B 

4 

3 

 

6 m.kg 

 

 

 
Fitting the ball joint assembly on the pivot. 
 
 
 
 
 
 

 

242 
 

15 m kg 

 



 

 

5 

V
er

si
on

 0
2 

– 
02

 A
pr

il 
20

09
 

 

E 
FRONT END 

AND REAR END 

E12 
Front wishbone 

 

 Clip the ball joint protection on the pivot. 

  

 

 
 



 

 

6 

V
er

si
on

 0
2 

– 
02

 A
pr

il 
20

09
 

 

 

 

 
Fitting the wishbones on the cradle. 
 
 
 
Fit the wishbones (ref. 1) with the screws (ref. 6) 
the washers (ref. 8) and the nuts (ref. 7) on the 
cradle. 
 

 

1 

6, 7, 8 

6, 7, 8 

 

16 m.kg 

 

 
Fitting the complete pivot on the wishbone. 
 
 
 
 
 
Fit the pivots on the wishbones using screws 
(ref. 9) and the nuts (ref. 10) and washer (ref. 11).  

 screw heads to the bottom 

 

9, 10,11 

 

6 m.kg 

 


